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1. This Report Is Invalid If Without “The Text Repo% cial Seal” Or The Official Seal
Of The Institute.

The Approver.
4. This Report Is Invali Xpy Form By Any Means Altered.

The Institute
R EGAREIN

FETRA I LAAME R . 0523-86989939

The Institute Fax:0523—-86989939
FEEAS I UL RS : 225300

The Institute Post:225300

ARSI LA RO . www jstfzx.com

The Institute Web:www.jstfzx.com
KSR T LA HRES . 1735880887 @qq.com
The Institute E-mail: 1735889887 @qq.com




Certificate of Compliance

No. 1N200313.5TTUO76
Technical Construction File no. STFWT20202637-PPE

Certificate's Suzhou TOYA Textile Tech Co., Ltd.
Holder: 755, Dongfand Rd, Taoyuan, Wujiang District,

Suzhou, Jiangsu Province, China. \
d &2
NS

Certification ECM
Mark:

Product. Face Mask ;\@/‘?\W
Model(s): FMOO K

W

Verification to: S’rondoggf‘"\%'\‘;z‘:\t;x

EN 1 49}:3%6“"1 +A1:2009
|

\

rgggded to CE Directive(s):
.Qj %IL~6/425 (Personal Protective Equipment)
K=K

Remark: The product(s) has gggﬁgaﬁfﬁd on a voluntary basis. The product(s) satisfies the requirements of
the Certification Mark of E%&ﬁﬁﬁr rence to the above listed Standard(s). The above Compliance Mark
can be dffixed on the, )‘Q G’é_fjsﬁ accordingly to the ECM regulation about its release and its use. The
regulation can be foug ‘ﬁ’cﬂ"v@v&v.emecermo.if. This Certificate of Compliance can be checked for validity
at www.entecermad K\Q\\% .

This verification d %n\it-,ij ply assessment of the production of the product(s).

@t‘ﬁpm, clarification about the C€ Marking:

LY We attest that a TCF for the C&€ Marking process is in place. Whereas the
Manufacturer is Responsible to start the C€ Marking Certification Procedure through
an appointed Notified Body and the perform all the necessary activities, as required
by the Directive and accepted by the Notified Body, before placing the C€ Mark on

7 &
)Q%,@ 7 the product(s).
o b 3

‘ %ﬁa te of issue 13 March 2020 Expiry date 12 March 2025
Ry

Service Manager Deputy Manager
Lucaﬂ]ﬁgg‘nﬁ. i

¢
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|
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oy

e |
f.3 2

A

Additional 1ry

Ente Cerlificazione Macchine Sril
Via Ca' Bella, 243 - Loc. Castello di Serravalle — 40053 Valsamoggia (BO) - ITALY
& +39 051 6705141 & +39 051 6705156 info@entecerma.it & www.entecerma.it

Certificate — CepTmdOumKaT —




"Ps PPE TEST REPORT

Report No. : NPS020030148-CE

Applicant " Suzhou Toya Textile Technology Co., Ltd.

Address : No.755 Dongfang Road, Taoyuan Town, Wujiang District, Suzhou City,
Jiangsu, 215236, P.R.China

Manufacturer * Suzhou Toya Textile Technology Co., Ltd.

Address . No.755 Dongfang Road, Taoyuan Town, Wujiang District, Suzhou/Sity,
Jiangsu, 215236, P.R.China

Equipment Under Test (EUT) O

Trade Name L A \ \7

Product Name : Mask

Model No. : Earloop Style

PPE Directive . Class |

Standards - EN 149:2001+A1:2009 Respirato h‘active devices - Filtering half
masks to protect against parti uirements, testing, marking

Classifications t- BFEP2 _

Date of Receipt @ March 6, 2020 ¥

Date of Test : March 6, 2020 to 020

Date of Issue . March 16, 202

Test Results : PASS

<<\°‘

NPS.GS
C%u .
ngineer) "'
Prepared By:
NPS Laboratory Company Limited
EU Phone:+38163298808 USA Phone:+1-213-2895039 WWW.Nps.gs e nps@nps.gs
HK Phone:+852-53700017 China Phone:+86-769-87015678 www.nps.hk e nps@nps.hk

NPS building, No.160,GuanChang Road, ChangAn Town, DongGuan City, GuangDong Province, China 523855

The sample detailed above has been tested to the requirements of Council Personal Protective Equipment (PPE)
Directive (EU)2016/425. The test results have been reviewed against the Directives above and found to meet
their essential requirements.



" s Report No.: NPS020030148-CE

TEST REPORT

ITEMS FOR ATTENTION:

1. This report is submitted for the exclusive use of the client to whom it is adé%;%}

2. It would be invalid test report without specific stamp for test institute o ority.

3. It would be invalid duplicated report without specific stamp for test-imt@e or the

authority. ] \7

4. It would be invalid test report without all the signatures of , reviewer.

5. It would be invalid test report, if there is any scrawl in the report without official

authorization. \\\
\ 9
D

6. Any disputes about the report must be submi test laboratory 15 days
from the day when the report is received, e that would be invalid out of
expiry.

7. Generally, the responsible is oni@amplés in entrusted test.

N

<\ \

NPS Laboratory DongGuan Page 2 of 12
This Test Report is issued by the Company subject to its General Conditions of Service Printed overleaf or
available on request and accessible at http://online.nps.gs. Attention is drawn to the limitations of liability,
indemnification and jurisdictional policies defined therein. The results shown in this test report refer only to the
sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. This Test report
cannot be reproduced, except in full, without prior written permission of the Company




Report No.: NPS020030148-CE

TEST REPORT

Test 143. EN 13274-7. ISO 6941

Trade Name J}EJ_%
Product
Detail | Product Name  [Mask
Model Earloop Style
Test | CE Machinery Personal Protective Equipment
est ltems (PPE) Directive (EU)2016/425 @ )
Test Requested |EN 149:2001+A1:2009 %
Tests for compliance with the EN 149, E 732 EN 134. EN
Test Method

Comtent | o csialions  |EEPR /%s

the testing

Test Result Pass
; The submitted sample &Q@ﬁed with the requirement of above
Conclusion \
Standards.
Test |Laboratory Name| NPS Test Labo@lﬁ)ongGuang
Laboratory| , NPS building, No~#60,GuanChang Road, ChangAn Town,
1885 DongG it , GuangDong Province, China 523855
1) When determmlng nclusion, measurement uncertainty of tests has
been conside
Remark

re
2) This report sh% e'reproduced except in full without the written approval of

AML
e

{4

qa \ Reviewed by:
( = ow“f oyt
T
Gory Wu Engineer ‘
March 15, 2020 \} Andy Yang Supervisor

March 16, 2020

NPS Laboratory DongGuan

Page 3 of 12

This Test Report is issued by the Company subject to its General Conditions of Service Printed overleaf or
available on request and accessible at hitp://online.nps.gs. Attention is drawn to the limitations of liability,
indemnification and jurisdictional policies defined therein. The results shown in this test report refer only to the
sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. This Test report

cannot be reproduced, except in full, without prior written permission of the Company



" s Report No.: NPS020030148-CE

TEST REPORT

General

Barrier Test

Color White

Dimensions 175*95mm

2
Weight 1 Pcs = 3.6g, 10 Pcs = 359 %\-)’

Visual inspection | Pass \

Note:No 4/@%‘@"

Visual inspection 6@?&

Materials Test )Z* \;)-
3 W

Ear Wire SP?%K\;\O

L] .‘ )
Bridge of nose al use2

= %
Face 4/1 +3 Non Woven Fabric » 2 Medical use melt-blown nonwovens
7

ol
X

NPS Laboratory DongGuan Page 4 of 12

This Test Report is issued by the Company subject to its General Conditions of Service Printed overleaf or
available on request and accessible at http://online.nps.gs. Attention is drawn to the limitations of liability,
indemnification and jurisdictional policies defined therein. The results shown in this test report refer only to the
sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. This Test report
cannot be reproduced, except in full, without prior written permission of the Company




Report No.: NPS020030148-CE

Flammability

TEST REPORT

Barrier Test

Test Standard | 1SO 6941:2003
Test Item Vertical Burning Test
g \,83' %
Test Processing | least24 hat T: 20+2°C, 65+:5% %\

=] b 4
Test Results Pass

Note:No @%‘q—

Carbon dioxide content of the inhalatio %
A,

LY
Test ltem % it RL (ppm Results
.Z;{/A\‘) i)
carbon dioxide cont i ppm 5 N.D

-\
Test Resull@) Pass
12 ’q.'

z

Remark
@Eiwpm = 1mg/kg = 0.0001%.

\1'2. N.D.= Not Detected(less than report limit).
3. RL= Report Limit.
\ 4. The results shown in this test report refer only to the sample tested.

NPS Laboratory DongGuan Page 5 of 12

This Test Report is issued by the Company subject to its General Conditions of Service Printed overleaf or
available on request and accessible at http://online.nps.gs. Attention is drawn to the limitations of liability,
indemnification and jurisdictional policies defined therein. The results shown in this test report refer only to the
sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. This Test report
cannot be reproduced, except in full, without prior written permission of the Company




Report No.: NPS020030148-CE

TEST REPORT

Strength of attachment of exhalation valve housing

Test Results

N/A (Flat mask not in use)

Air Valve Test
Test Standard | EN 132. EN 134, EN 143. EN 13274-7
Test ltem Air Valve Device \
AN
'/ )
gesa

Note:No

Breathing Resistance

R

ok :
esults
Test Item ni Regu S
es Unit ent % | o o
st the inhalation resistance
Exhalation Resistance Palcmz_ at 30 I/min and 95 I/min 26: || 27 25
;( ‘continuous flow. - ;
Test Results Pas 2y
,?,é'o;‘)
Note:N/A \<\\_}_\
e
Breathing ré’!‘;f)ce Account for
_/ Maximum permitted resistance (mbar)
Cl ion
%’— inhalation exhalation
75 ‘\I
3 30 I/min 95 I/min 160 I/min
FFP1 0,6 2,1 3,0
FFP2 0,7 2.4 3,0
FFP3 1,0 3,0 50
NPS Laboratory DongGuan Page 6 of 12

This Test Report is issued by the Company subject to its General Conditions of Service Printed overleaf or
available on request and accessible at http://online.nps.gs. Attention is drawn to the limitations of liability,
indemnification and jurisdictional policies defined therein. The results shown in this test report refer only to the
sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. This Test report
cannot be reproduced, except in full, without prior written permission of the Company



Report No.: NPS020030148-CE

Clogging

TEST REPORT

Penetration of filter material

Test Iltem

Classifications

Requirements

Test Results

Penetration %(PFE)

FFP2

<6

Note:N/A

Classification Account for

Classification

Maximum : etration of test aerosol

S\i\
P

Paraffin oil test 95 I/min

Sodium chloride t§€495 I/min
om)y3 %
Lok makx.
FFP1 Y 20
FFP2 )91“ 6 6
"
FFP3 \\5?) 1 1

B
oF

NPS Laboratory DongGuan
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This Test Report is issued by the Company subject to its General Conditions of Service Printed overleaf or
available on request and accessible at http:/online.nps.gs. Attention is drawn to the limitations of liability,
indemnification and jurisdictional policies defined therein. The results shown in this test report refer only to the
sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. This Test report
cannot be reproduced, except in full, without prior written permission of the Company



" s Report No.: NPS020030148-CE

TEST REPORT

Penetration of filter material

Headband Test

Test Standard | EN 149
The mask strap should be cut off easily. x
Requirement | The breaking strength of the joint of each mask band and nd should
be greater than 10N. —
Results \ 7"

It's easy to take the mask off
™
Judgment Pass /@Q

Breaking strength 210N A

N
Note:No \\
)
K% )
Sy
&P
7. _&y
Air Va0121ive Test ;7%
Test Standard | EN S 134. EN 143. EN 13274-7
)
Test Item_ y‘ - alve Device
Test //N/A (Flat mask not in use)
A
Note:
&K
NPS Laboratory DongGuan Page 8 of 12

This Test Report is issued by the Company subject to its General Conditions of Service Printed overleaf or
available on request and accessible at hitp://online.nps.gs. Attention is drawn to the limitations of liability,
indemnification and jurisdictional policies defined therein. The results shown in this test report refer only to the
sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. This Test report
cannot be reproduced, except in full, without prior written permission of the Company




Report No.: NPS020030148-CE

Product Photograph

\ ‘.\r‘:‘;.j ;H; H; . ‘| ; I 4 ‘1. gl;l‘r,ll: . fl ) .'.“ I, “ ,‘-. .
\\} Test Sample Fig 2

NPS Laboratory DongGuan Page 9 of 12
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available on request and accessible at http://online.nps.gs. Attention is drawn to the limitations of liability,
indemnification and jurisdictional policies defined therein. The results shown in this test report refer only to the
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Report No.: NPS020030148-CE

Product Photograph

@@@

Test Sample Fig 4
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Report No.: NPS020030148-CE

Product Photograph

&
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Test Samp\d’l«j 5
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cannot be reproduced, except in full, without prior written permission of the Company




Report No.: NPS020030148-CE

CE Label

1. The CE conformity marking must consist of the initials'CE'taking the following form:
If the CE marking is reduced or enlarged, the proportions given in the above graduated

drawing must be respected.
2. The CE marking must have a height of at least 5 mm except where this is no@ e

on account of the nature of the apparatus.
3. The CE marking must be affixed to the product or to its data plate. AM it must be
affixed to the packaging, if any, and to the accompanying document

4. The CE marking must be affixed visibly, legibly and indelibly.l ve the same
height as the initials"CE'Proposed Label Location on EUT

NPS.GS

2
7
K

RS
Py

(3¢ X End of Report < ¥ X
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